Read all precautions and instructions in this manual before using this

equipment
N
Assembly Caution =--=-===—— - 5
Part LISt 1 =-- e e e e oo 6
Part List 2 e 7
Part List 3 - - oo oo oo 8
Part List 4 - - oo e 9
Part LiSt 5 = - oo e e e e 10
Hardware List 1 -----==========—-— . 11
Hardware LiSt 2 = === c e e e e e 12
) (= I e 13
Step 2 -——————=—————— e m - 14
SteP 3 === e 15
Step 4 —=======— e 16
SteP 5 e 17

gmwdfitness.com 2



Read all precautions and instructions in this manual before using this

equipment
N
SteP 6 mmm - 18
StEP 7 mm e e 19
Step8 === mm e 20
SteP 9 mmmm e e 21
Step 10 ========= = - e 29
Step 11l =——==—======mm—mmmmm e — o 23
Step 12 ======== = eme e eee- 24
Step 13 —mmmm e - o5
Step 14 ——--—mm e 26
Step 15 =——======m==mmmmmm oo 27
Step 16 ======----emecemccmcnmcccmccmcmeccmee—ce——a- 28




Read all precautions and instructions in this manual before using this

equipment
N
Step 19 ——— o 31
SEP 20 e e e e 32
Step 2] —--m e - 33
Step 22 e 34
Step 28 - m - 35
Step 24 — - - 36
Step25 - mmm e 37
Step26 =-======----mmmmccccemmmcccemmm e e 38
Step 27  — e e - 39
SteP 28 e e e 40
Step29 - -mm e 41




ASSEMBLY CAUTION

Please carefully read the following information before installation

Assembling requires at least two people
Do not tighten all screws before assembly is complete
Ensure that all accessories are complete. If not, please contact us via email

If you are missing any parts, or otherwise
have any warranty issues, please contact us first.

Shortcut: A Lot of People Doing That Way

To enhance your installation process for both speed and convenience,
consider removing all accessories from the box, carefully opening the
packaging, and arranging everything neatly on the floor. This preparation
can streamline your setup experience.

The following tools might help you improve your installation experience

- Adjustable wranches Q% 9
« Rubber hammers [6

@O®
- Socket set O)=—==m

« Electric Wrench

WARNING

E‘ C:r(t):-lg?egzzaergéi?;:" Sharp objects may be o !, Heavy object. Use lifting
@ Eaution i smallchildren involved. Use precaution aids and proper lifting
o pets are present 6 and protection. techniques when moving




PART LIST 1

Middle Upright
Tube Right
1PC

¥

o

Middle Upright
Tube Left
1PC

R

k.

Guide Rod Base

1PC

S

Base Frame Right

1PC

ﬁ

Base Frame Left

Standard Base Foot

Upright Tube Right

Upright Tube Left

1PC 2 PCS 1PC
ALO y y A1) _
Base Plate Pulley Sliding Pulley Sliding Guide Rod
Sleeve Right Sleeve Left

4 PCS 1PC 1PC 2 PCS

-
Smith Guide Rod Safety Hook Sleeve Smith Bar Shock Pad 2" Spring Clip
2 PCS 2 PCS 2 PCS 2 PCS

t

Shock Pad

6 PCS

0

Large Washer

4 PCS

Smith Bar Sleeve

2PCS

il




PART LIST 2

Smith Bar

1PC

%N

Smith Bar Rod

1PC

B11

Smith Bar Adapter
2 PCS

@%

Smith Guide Rod Connetor
2 PCS

&

L Reinforcement Plate

Upper Frame Right

Upper Frame Left

Pull-Up Frame

Frame Right

1PC

s

Frame Left

1PC

2PCS 1pPC 1PC 1PC
2]
B
H "
="
Upper Connecting Upper Connecting Weight Plate Weight Selector Rod

1PC

™

s

C10 c11
Base Reinforcement Station Base Frame Olympic Adapter Weight Storage Pin
Plate
1PC 1PC 4 PCS 4 PCS
D6
Station Upright Frame L-Spring Pin Support Tube Moving Pulley
1PC 1PC 1PC 2 PCS




PART LIST 3

Cable A

(3900mm,153.5inch)
2PCS

Cable Lock Head

2PCS

Pulley

33 PCS

D10

Bushing (L=12mm)

8 PCS

D11

Seat Supporting Frame

1PC

Knob
3 PCS

Reinforcement Plate
3 PCS

Station Upper Frame

1PC

Right Arm
1PC

Left Arm
1PC

Handle
2 PCS

&

Arm Foam Pad

2 PCS

)

Clip Jammer Arm Frame Triceps Rope Front Insert Tube
8 PCS 1PC 1PC 1PC
Backrest Seat Seat Frame Backrest Frame
1PC 1PC 1PC 1PC




PART LIST 4

Pin

2PC

A

Foam Sleeve Column

2PCS

e

End Cap

4 PCS

®

Foam Sleeve Column

4 PCS

Leg Extension Arm

Leg Press Pedal Frame

Pedal Connecting Rod

Footboard Connecting

Rod
1PC 1PC 1PC 1PC
Foot Pedal Pulley Stand-A Pulley Stand-B Pulley Stand-C
1PC 1PC 1pPC 1pPC
sl'

Cable B
(3610mm,142inch)

1PC

Cable C
(3050 mm,120inch)

1PC

Cable D
(4630 mm,182inch)

1PC

Cable E
(8930 mm,351.5inch)

1PC

T —

Anti-Jumper

2PCS

Pulley Bushing

4 PCS

&

Dip Bar Right

1PC

Cable Handle

2PCS




PART LIST 5

J Hook Right Spotter Arm Right Dip Bar Left Spotter Arm Left
1PC 1PC 1PC 1pC
J Hook Left Lat Pull Down Bar Cable Bar Chain
1PC 1PC 1PC 2PCS

Bushing (L=10mm)

2PCS

Q)

Pulley Stand

2PCS




HARDWARE LIST 1

M10x70mm Bolt

45 PCS

M10 Locknut

99 PCS
7 \
\ /

M10x25mm Bolt

6 PCS

(o

M10x45mm Bolt

23 PCS

| —

M10x80mm Bolt

Large M10 Washer

M10 Split Washer

M10x30mm Bolt

]

5PCS 6 PCS 2 PCS 6 PCS
- @ @ G
M10 Washer M10x20mm Bolt M10 x 65mm M10 x 70mm
Carriage Bolt Carriage Bolt
6 PCS 4 PCS 2 PCS 8 PCS
(N
@ E | \"_l» \\\\\\\\\‘\\\‘\\\‘\\\‘\\\_l»
M10x50mm Bolt M16 Locknut M16 Washer M8 x 20mm Bolt
2 PCS 2 PCS 2PCS 8 PCS

-

M10x75mm Bolt

1PC

M10x155mm Bolt
1PC

5

M10x60mm Bolt

1PC

]

M12 Washer

1PC

©




HARDWARE LIST 2

Shaft
1PC

M10x65mm Bolt M10 Washer (D10.5*D26*2.5)
5PCS 2PCS

i




STEP: 1

(i
Guide Rod - 2pcs Guide Rod Base -1 pc M10 x 25mm Bolt - 2pcs




STEP: 2

o -

—0

= —

T

Middle Upright Tube Right - 1 pc

Middle Upright Tube Left - 1pc

[amma]

M10 x 70mm Bolt - 4 pcs

M10 Locknut - 4 pcs

Al

A2




STEP: 3

e ~
/ﬂ?}’ i l
3 u/ - ‘

M10 x 70mm Bolt - 4 pcs M10 Lo

Base Frame Right - 1 pc Base Frame Left - 1pc cknut - 4 pcs




STEP: 4

[amma]

Base Plate - 4pcs M10 x 70mm Bolt - 12pcs

" N
\\ )

M10 Locknut - 12pcs

N




Standard Base Foot - 2pcs

Upright Tube Right - 1pc

Upright Tube Left - 1pc

o

M10 x 70mm Bolt - 8 pcs

7

Q

N

J

M10 Locknut - 8 pcs

=0

L A7

‘0”0'00O"OOOwOoOoO.‘O:O:O:O:OgogO

—

{ I

~Or0e0s0200e0v0*0+080~0R060FZ070+¢

i




Pulley Sliding Sleeve Right - 1 pc Pulley Sliding Sleeve Left - 1 pc

“ONQwO+0a0eO0~NQe Q0«00 0R02F0F0F0Z0

| -
C
3

“ONOewO+*»0a2a0e0~N0e0+-08020R0F0Fr0F0FO0




STEP: 7

.3; \\ /
Smith (25:'3: Rod M10 Locknut - 4 pcs M10 x 80mm Bolt - 4 pcs

0
—
7
X

—B1

OFRO0O&0r0a0s O
=
=
[X]

- O <f $
— N\ \

\A
\ TOROZO0OF0F07 0O
S ° S © S S

/
“ O8O« OrOaOoO~O




STEP: 8

Safety Hook Sleeve
2 pcs

=

Shock Pad - 4pcs

Large Washer - 4 pcs

Spring - 2 pcs

"

Smith Bar Sleeve - 2pcs

®
‘0”0"O‘O"O'O"O'Oﬂﬁﬁocororo:o
A\

)

@ @\
-In
(a
)

—0

OROFOFrO&0OF O
S s S s S

- Y° S
o e
s o

)
~O~O®eO0OsO®0Oe0O~O
R S S—— - e—




STEP: 9

B10

B9

| I

F Smith Bar - 1 pc E Smith Bar Rod - 1pc

\ \
QKQQQMQuQQQthQ%NrﬁcQ!OQQ..QzQ..
e

=




STEP: 10

Smith Bar Shock Pad - 2 pcs

t

2" Spring Clip - 2pcs

©

Large M10 Washer - 2 pcs

©

M10 Split Washer - 2 pcs

EGMW

M10 x 30mm Bolt - 2pcs

=

Smith Bar Adapter - 2 pcs

S
4

o0

OROFOFO&

NOTE:

®
&
-0»0-0‘0.0.0,0.m%
- B W —
) 7 N2
N ‘.:-{‘

VAN

\
:0"0‘0:0:0:\\0

20+ 0O~ O~0.

“On8»OwOa O

B11l

B3

The bolt (8) needs to be tightened by two peoples at the same time, then tighten
Set Screw in the Smith Bar Sleeve.




11

STEP

F'

F

M10 x 70mm - 4 pcs

Upper Frame Left - 1 pc

Upper Frame Right - 1 pc

"=

Smith Guide Rod Connetor - 2 pcs

M10 Locknut - 4 pcs

AN AN -
Osor0x0ro0csO=a 0 ~0r0+0%v0~0~0~0-
o@

B




STEP: 12

\N g
M10 Locknut - 4 pcs

F’

Pull-Up Frame 1 pc r M10 x 70mm - 4 pcs

f

Reinforcement Plate- 2 pcs

!

°

S aJ o o o Py Y
OO0 20 Xx082020=0¢20

S

o

o
O 2O 0O «~0O » 0 « (O ~

S
-
o
e




STEP: 13

C10 C |
i % ) m )

Base Reinforcement Plate - 1pc Station Base Frame - 1pc M10 Locknut - 2 pcs M10 x 65mm Carriage Bolt - 2pcs

ORBROSEOrQ0aQF 0O

N\
ORQOEOrO0&a0&0

7’&9%%&

- O~ 0w 0+02000~0=0 N

The Carriage Bolts (11) will
be used in the step 17.

I
~OPO e OrDaDoeO~NOo O




STEP: 14

Shock Pad - 2pcs Weight Plate - 11pcs Weight Selector Rod- 1 pc L-Spring Pin - 1pc

v /A P =)
D i —— 2 [pt
s = N

LR T

NOTE :

Orient eleven Weight Plates (C8) so that the pin holes are in the SMITH face position shown.




7/ !
\\ J

M10 Locknut - 4 pcs

]
M10 x 70mm Bolt - 4 pcs r

O
il
o

F’

QNN

527

oa//////////o////////xﬁ N
77

, S ¢ ,a 4 L |

A\
W=
S Q
&/V/ O9 020302050 A7)\ OeorOvOo~OvOo o wD- o
\
O &

>

[

STEP: 15

&S

d

S

F

o

Eper Connecting Frame Left- 1pc

pper Connecting Frame Right - 1pc

20202020 20 = ) LYO 2D r~D o0 w9 vD D0 -
A\




STEP: 16

M10 x 30mm Bolt - 4 pcs

FWeght Storage Pin - 4pcs r Large M10 Washer 4 pcs r

Olympic Adapter- 4 pcs

([ [ N\
N\N_Uy MMM nnm
AL T T O L gty \
2O 2O X006 806 ) TQ-@:QcQ:QcQanQ..
L.

D2

T




STEP: 17

Support Tube - 1pc

FE

Reinforcement Plate - 1pc

M10 Locknut - 4 pcs

2 g
o o o o o o o o g “J Yﬂ
allwllwllw e il e il el




STEP: 18

D11 D13 .
E ! | )
= -
M10 Locknut - 3 pcs

Seat Supporting Frame - 1pc Reinforcement Plate - 1pc M10 x 70mm Bolt - 1 pc
(I

M10 x 70mm Carriage Bolt
2 pcs /(A

A

ﬁ
(3
@,
[
=
el
~
ﬁ“‘o

ca 8 & F
P k
P I

NP

®

L)
[-)
e e —
° L N N e N N N N
—\J)
LT A
N

o o o o o o o o o
DDDDDDDD\“Q

gmwdfitness.com



STEP: 19

D13

Te—

Stagion Upper Frame - 1pc

0

Reinforcement Plate - 1 pc

F'

a
il ]
(=)

M10 x 70mm Bolt - 1 pc

F

~—

M10 Locknut - 3 pcs

M10 x 70mm Carriage Bolt
2 pcs

gmwdfitness.com




STEP: 20

. g

Right Arm - 1pc

Left Arm - 1 pc

&

Handle - 2 pc

i

Arm Foam Pad 2 pcs

Q

Clip - 2 pcs

2

Jammer Arm Frame -1 pc

(|

M10 x 25mm Bolt - 4 pcs

©

M10 Washer - 2 pcs

M16 Locknut - 2 pcs

0 [ ©

M16 Washer - 2 pcs

i
|




STEP: 21

r \
\ J

M10 Locknut - 2 pcs

F’

M10 Washer (D10.5*D26*2.5)
2 pcs

R

)
o
AL,

ﬁ/,,M &




STEP: 22

Backrest - 1pc

S o —H

Knob -2 pcs M8 x 20mm Bolt - 8 pcs

Seat Frame - 1 pc Backrest Frame - 1pc

M

Q
0
Q 0
q
0,
S \
al,
o M (] 9" 00
(
E ]
Q
[: 0
( .
od| ||| I q
LSS
. |
<5 o
> |
Sy
00
Q
00
| 5




STEP: 23

@% i |
Leg Extension Arm - 1 p M10 Locknut - 2pc M10 x 80mm Bolt -1 pc

Y1

T e o o e

{

Front Insert Tube - 1

i

M10 x 75mm Bolt - 1 pc

S
o
Q
)]
0
Q
C
=
Y—
©
=
&
(@)



STEP: 24

Column -4 pcs

am Sleeve

"

End Cap - 4pcs

ﬁoam Sleeve Column - 2pcs F

Y

>

2
/i

—)
=
A\

\

A / .\

o\

A\

—x = ~
T A%y
¢ “1 //// “;ﬁ
1 | ‘///|‘>V\' D\ ’ \

X

&\

N

TN N N O O O O O
ttttttttt

2




75 »/
i \\‘d\ﬂr //

e —— =V

m\\ A,
> (T,

STEP: 25

<

Foot Pedal - 1pc

f

cting Rod

~

1pc

otboard Conne

i

gmwdfitness.com




STEP: 26

2 9 =0} m
9 ¥ — y
Pulley - 6 pcs Pulley Stand-C - 1 pc Cable B (3610mm,142 inch) - 1 pc Longe Bushing - 2 pcs
] 7 - \\ E
| © E— ©
M10 x 70mm Bolt -1 pc M10 Locknut - 6 pcs M10 x 45mm Bolt - 4 pcs M10 Washer - 4 pcs

158

i —— @

M10 x 155mm Bolt -1 pc M12 Washer -1 pc

BA
PO\

Y

#‘ooy
W

Adjusting the nut here can
fine tune the wire rope.

:

@

orfvﬂ} S

N
Please make sure to route the cable over or under a pulley while %
you assemble the cables and the pulleys.




STEP: 27

' Go
5 —r——l =
Pulley - 3 pcs Pulley Stand-B - 1 pc Cable C (3050mm,120 inch) - 1 pc Pulley Stand -2 (pcs)
- PN i
| O ]
M10 x 65mm Bolt - 2pcs M10 Locknut - 5 pcs M10 x 45mm Bolt - 3 pcs

Please make sure to route the cable over or under a pulley while
you assemble the cables and the pulleys.




STEP: 28

'
Pulley - 9 pcs Pulley Stand-A -1 pc Pulley Stand-B Pulley Stand-C
[ 7 - N :I ]
I \\ Ve I
M10 x 65mm Bolt -1 pc M10 Locknut -9pcs M10 x 45mm Bolt - 7 pcs M10 x 60mm Bolt -1 pc
N 16 N
) =
Bushing (L=12mm) - 2pcs Bushing (L=10mm) - 2pcs Cable D (4630mm,182 inch) - 1 pc

Please make sure to route the cable
over or under a pulley while you
assemble the cables and the pulleys.

gmwdfitness.com



STEP: 29

@2
Moving Pulley - 2 pcs

Cable A - 2 pcss

—©

)

Steel lock head - 2 pcs

Pulley - 4 pcs

Bushing (L=12mm) - 4 pcs

<
A

e
N

M10 Locknut - 6 pcs

| —

i

M10 x 20mm Bolt -2 pcs

T

M10 x 65mm Bolt - 2 pcs

A\

==y
=N
L]

‘OMO"O‘O"’O"O*O-O-%“'
= \
\

Please make sure to route the cable over

~

or under a pulley while you assemble the
cables and the pulleys.

4

D7: cable A -2 pcs
(3900mm,153.5inch)




STEP: 30

4

/ — — .. =
Anti-Jumper- 2 pcs

Pulley - 11 pcs Moving pulley - 2 pcs
: -

© 0 i |

M10 x 70mm Bolt - 2 pcs

Pulley Bushing -4 pcs M10 Locknut - 13 pcs M10 x 45mm Bolt - 7 pcs

i — H—
Please make sure to route the

M10 x 50mm Bolt - 2 pcs M10 x 20mm Bolt -2 pcs
cable over or under a pulley
while you assemble the cables

and the pulleys.

0
4 \
U 5 0
0 ° 0
2
L g oL ‘
0 < :
0 ° 5
\_ J nﬁ /I\
i ( )
A 1 H2: Cable E y— 15
2 E = (8930 mm 351.5inch)
{ e 1
y ﬁ T
. D6 ) <5 X D9+4+2
© e N = l

\




STEP:31

Cable Handle - 2 pcs

E

Spotter Arm Left - 1pc

g 8
i -
' (8]
z g =
=) m o
— ! o
12 g ©
= % —
E 5 : B
< = T 3
= S c
) a <
5 =
©
o3
& |
o0 [N]
i
[ | &) =
[}
(8]
o3
©
o .
o 8 =3
- A O 0
= = @m ﬂ g
=) @ 3 o
o = O c
v k=
] S o
£ T
- Lav]

Chain - 2pcs

Pedal Connecting Rod - 1pc

Dip Bar Right - 1 pc

Dip Bar Left- 1 pc

e

Cable Bar 1pc

Leg Press Pedal Frame - 1pc

&&W//////////////////%
: .E\\\\\\\\\\\\\\\\\\\\%ﬁ

N

\/

___________________________ SN

i

I
|

NOTE:

Make sure that all parts are properly
tightened before you use the HSM.






